



TEST REPORT

DATE: 11-29-2018

Page 1 of 1

TEST NUMBER: 0252237

CLIENT	Source Floor & Specialties Inc. dba Henderson Mat
---------------	---

TEST METHOD CONDUCTED	ASTM D5848 Mass Per Unit Area of Pile Yarn Floor Coverings
------------------------------	--



DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	Grizzly FX
COLOR	Onyx
ROLL NUMBER	157111
CONSTRUCTION	Multi-Level Loop Pile
BACKING	PVC

GENERAL PRINCIPLE

Representative test specimens are taken from the sample submitted and conditioned to equilibrium at 70° ± 2° F and 65% ± 2% relative humidity. The pile yarn mass is determined by separating and removing the pile yarn from the backing fabric and the back coating with the assistance of the appropriate solvents.

TEST RESULTS

AVERAGE PILE YARN WEIGHT	27.0 Ounces/Square Yard
AVERAGE PILE THICKNESS	0.217 Inch
PILE DENSITY	5,689

APPROVED BY: *Gary Asberry*



This facility is accredited by the National Voluntary Laboratory Accreditation Program for the specific scope of accreditation under Lab Code 100297. This accreditation does not constitute an endorsement, certification, or approval by NIST or any agency of the United States Government for the product tested. This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical or similar products. This report, or the name of Professional Testing Laboratory, Inc. shall not be used under any circumstance in advertising to the general public.

